
Style Name : C MIX DOWN BOMBER

Style No. : 08878A5788

Season : FALL 2016

Sample : A

ACCESSORY
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ACHMAD MAULANA,SUTAN HARAHAPATTN      
   

:

Trim RSL Test Report
BUYER : TOMMY HILFIGER(Europe order)
DIVISION : Mens Sportwear
ACCESSORY DESC. : ONE (1) PACK OF SUBMITTED HIDDEN SNAP RING FLAT 

15/12 SAMPLE, IN DARK PEWTER-NCF 12 COLOR.

WITH TESTING COMPONENT :
(A) DARK PEWTER-NCF 12 (MOCK UP)
(B) METAL CAP
(C) METAL STUD
(D) METAL SOCKET
(E) METAL POST
(F) COMPOSITE OF SAMPLE (B)/ SAMPLE (C)
(G) COMPOSITE OF SAMPLE (D)/SAMPLE (E)
(H) COMPOSITE OF COATING ON SAMPLE (B)/
    SAMPLE (C)
(I) COMPOSITE OF COATING ON SAMPLE (D)/
    SAMPLE (E)

TRIM CODE : -
COLOUR NAME & CODE : (A)DARK PEWTER-NCF 12 , (B)METAL CAP , (C)METAL 

STUD , (D)METAL SOCKET , (E)METAL POST , (F)
COMPOSITE OF SAMPLE (B)/(C) , (G)COMPOSITE OF 
SAMPLE (D)/SAMPLE (E) , (H)COMPOSITE OF COATING 
ON SAMPLE (B)/SAMPLE (C) , (I)COMPOSITE OF 
COATING ON SAMPLE (D)/SAMPLE (E)

SIZE : 15/12
STYLE NO. : 08878A5788
STYLE NAME : C MIX DOWN BOMBER
SEASON : FALL 2016
SAMPLE TESTING FOR : BULK

Applicant : PT. WAHANA KREASI HASIL KENCANA

JL.ISKANDAR MUDA NO.83, SEWAN RAWA KUCING, 
TANGERANG, 15129, INDONESIA
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Authorized By
FOR INTERTEK INDONESIA [JAKARTA]

TEXTILE LABORATORY MANAGER                 
       

NOVITA PURBA

TEST REPORT
NUMBER :  JKTT16011095
DATE   : 20-Jun-2016



EU:

UE-2*nBAL:

REMOVE FAUX FUR SECTION-WASH COLD
LINE DRY IN SHADE
CLOSE ALL FASTENERS
WASH AND DRY INSIDE OUT
WASH COLD
DARK COLORS SEPARATELY
DRY PROMPTLY
DO NOT IRON EMBELISSHMENTS

US:

Care Label

REF. AGENT: LI & FUNG INDONESIA
LI & FUNG CONTACT PERSON: SURYANI ARASTUTI/RALIA 
NOVIANI

NUMBER OF RETEST -

DATE RECEIVED : Jun 14, 2016

DATE TEST STARTED : Jun 14, 2016
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M = MEETS BUYER’S REQUIREMENT   F = BELOW BUYER’S REQUIREMENT
# = NO SPECIFIED REQUIREMENT    NA = NOT APPLICABLE
* = REFER TO ATTACHED RESULTS FOR DETAILS/SUBJECT TO BUYER ACCEPTANCE,
M* = THE SAMPLE CONFORMS TO THE DECLARED FIBER CONTENT
F* = THE SAMPLE DOES NOT CONFORM TO THE DECLARED FIBER CONTENT
M1 = THE SAMPLE CONFORM TO THE DECLARED CONSTRUCTION
M# = MEETS THE SUBMITTED REQUIREMENT
F# = FAILS TO MEET THE SUBMITTED REQUIREMENT
M2 = CONFORMS WITHIN ±5% TOLERANCE TO THE DECLARED FABRIC WEIGHT
F2 = THE SAMPLE DOES NOT CONFORM WITHIN ±5% TOLERANCE TO THE DECLARED FABRIC 
WEIGHT

CONCLUSION :

xxxxxxxx
(A) (B) (C) (D)

SNAP ACTION - AS RECEIVED M - - -
SNAP ACTION AFTER 3RD WASH M - - -
RESISTANCE TO WATER - M M M
RESISTANCE TO PERCHLOROETHYLENE - M M M
RESISTANCE TO LAUNDRY DETERGENT - M M M
NICKEL SPOT TEST - M M M
xxxxxxxx

(E) (F) (G) (H)
TOTAL LEAD (Pb) CONTENT IN NON-SURFACE COATING 
MATERIALS

- M M N/A2

TOTAL LEAD (Pb) CONTENT IN SURFACE COATING - N/A1 N/A1 M
FREE FORMALDEHYDE CONTENT - N/A1 N/A1 N/A2
RESISTANCE TO WATER M - - -
RESISTANCE TO PERCHLOROETHYLENE M - - -
RESISTANCE TO LAUNDRY DETERGENT M - - -
DETECTION OF AMINES IN DYESTUFF - N/A1 N/A1 N/A2
PHTHALATE CONTENT TEST - N/A1 N/A1 M
CADMIUM CONTENT - M M M
NICKEL SPOT TEST M - - -
xxxxxxxx

(I)
TOTAL LEAD (Pb) CONTENT IN NON-SURFACE COATING 
MATERIALS

N/A2

TOTAL LEAD (Pb) CONTENT IN SURFACE COATING M
FREE FORMALDEHYDE CONTENT N/A2
DETECTION OF AMINES IN DYESTUFF N/A2
PHTHALATE CONTENT TEST M
CADMIUM CONTENT M

NOTE :
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THE TESTED AND UNTESTED SPECIMENS WERE RETURNED TO FTC TOGETHER WITH THIS REPORT.

N/A1 = THE SUBMITTED SAMPLES ARE NOT APPLICABLE TO TOTAL LEAD (Pb) CONTENT IN SURFACE 
COATING, DETECTION OF AMINES IN DYESTUFF, PHTHALATE CONTENT, AND FREE FORMALDEHYDE 
CONTENT TESTS.

N/A2 = THE SUBMITTED SAMPLE IS NOT APPLICABLE TO TOTAL LEAD (Pb) CONTENT IN NON-
SURFACE COATING MATERIALS, DETECTION OF AMINES IN DYESTUFF, AND FREE FORMALDEHYDE 
CONTENT TESTS.
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TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. SNAP ACTION - AS RECEIVED 

 (ASTM D4846 – 96(2011) 

INDIVIDUAL RESULT

(A) 
(METAL 
SNAP 
BUTTON 
AT MOCK 

UP)

Requirement

UNSNAPPING 1. 2.7 LBS MIN 1 LBS

2. 2.6 LBS MAX 5 LBS

3. 2.6 LBS

4. 2.5 LBS

5. 2.4 LBS

REMARK: 
LBS = POUNDS
 

2. SNAP ACTION AFTER 3RD WASH 

 (ASTM D4846 – 96(2011) WASHING CONDITION : CLOSE ALL FASTENERS, WASH AND DRY INSIDE 
OUT, MACHINE WASH AT 80°F WITH DUMMY LOAD TO 1.8 KG, IN TIDE WITH BLEACH DETERGENT 
SOLUTION, FOLLOWED BY TUMBLE DRY LOW)

INDIVIDUAL RESULT

(A) 
(METAL 
SNAP 
BUTTON 
AT MOCK 

UP)

Requirement

UNSNAPPING 1. 3.1 LBS MIN 1 LBS

2. 2.7 LBS MAX 5 LBS

3. 2.8 LBS

4. 2.9 LBS

5. 3.3 LBS

REMARK: 
LBS = POUNDS
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3. TOTAL LEAD (Pb) CONTENT IN NON-SURFACE COATING MATERIALS 

 AS PER STANDARD OPERATING PROCEDURE FOR DETERMINING TOTAL LEAD (Pb), TEST METHODS CPSC-
CH-E1002-08 AND/OR CPSC-CH-E1001-08 WAS USED AND TOTAL LEAD CONTENT WAS DETERMINED BY 
INDUCTELY COUPLED ARGON PLASMA SPECTROMETRY.

RESULT IN PPM

(F) (G) (H) (I) Requirement

. <10 <10 N/A N/A 100 PPM 
(0.01%)

REMARK: 
< = LESS THAN
N/A = NOT APPLICABLE
DETECTION LIMIT = 10 PPM
PPM = PARTS PER MILLION = MG/KG

TESTING COMPONENTS :
(F) COMPOSITE OF SAMPLE (B)/ SAMPLE (C)
(G) COMPOSITE OF SAMPLE (D)/SAMPLE (E)
(H) COMPOSITE OF COATING ON SAMPLE (B)/SAMPLE (C)
(I) COMPOSITE OF COATING ON SAMPLE (D)/SAMPLE (E)
 

4. TOTAL LEAD (Pb) CONTENT IN SURFACE COATING 

 AS PER STANDARD OPERATING PROCEDURE FOR DETERMINING LEAD (Pb) IN PAINT AND OTHER 
SIMILAR SURFACE COATINGS, TEST METHOD CPSC-CH-E1003-09.1 WAS USED AND TOTAL LEAD CONTENT 
WAS DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

RESULT IN PPM

(F) (G) (H) (I) Requirement

. N/A N/A <10 <10 90 PPM 
(0.009%) MAX

REMARK: 
< = LESS THAN
N/A = NOT APPLICABLE
DETECTION LIMIT = 10 PPM
PPM = PARTS PER MILLION = MG/KG

TESTING COMPONENTS :
(F) COMPOSITE OF SAMPLE (B)/ SAMPLE (C)
(G) COMPOSITE OF SAMPLE (D)/SAMPLE (E)
(H) COMPOSITE OF COATING ON SAMPLE (B)/SAMPLE (C)
(I) COMPOSITE OF COATING ON SAMPLE (D)/SAMPLE (E)
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5. FREE FORMALDEHYDE CONTENT 

 JIS L1041 - 1983, SECTION 5.3, ACETYLACETONE METHOD, 2B 

(F) (G) (H) (I) Requirement

FORMALDEHYDE N/A N/A N/A N/A <16 PPM

REMARK: 
N/A = NOT APPLICABLE
 
6. RESISTANCE TO WATER 
  
AFTER IMMERSE

(B) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

AFTER AGING
(B) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

AFTER IMMERSE
(C) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

AFTER AGING
(C) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

AFTER IMMERSE
(D) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

AFTER AGING
(D) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.
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AFTER IMMERSE
(E) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

AFTER AGING
(E) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

REMARK: 
# = NO VISUAL CHANGE IN APPEARANCE, NO SIGNS OF STAINING, CORROSION, OXIDATION, OR
DISCOLORATION

7. RESISTANCE TO PERCHLOROETHYLENE 

  

(B)

Requirement
AFTER IMMERSION

OBSERVATION

. NO SIGNIFICANT CHANGE WAS FOUND ON THE 
TESTED SAMPLE.

#

. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

Requirement
AFTER AGING

OBSERVATION

. NO SIGNIFICANT CHANGE WAS FOUND ON THE  
TESTED SAMPLE.

#

. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

(C)

Requirement
AFTER IMMERSION

OBSERVATION

. NO SIGNIFICANT CHANGE WAS FOUND ON THE 
TESTED SAMPLE.

#

. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

Requirement
AFTER AGING

OBSERVATION

. NO SIGNIFICANT CHANGE WAS FOUND ON THE  
TESTED SAMPLE.

#

. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.
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(D)

Requirement
AFTER IMMERSION

OBSERVATION

. NO SIGNIFICANT CHANGE WAS FOUND ON THE 
TESTED SAMPLE.

#

. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

Requirement
AFTER AGING

OBSERVATION

. NO SIGNIFICANT CHANGE WAS FOUND ON THE  
TESTED SAMPLE.

#

. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

(E)

Requirement
AFTER IMMERSION

OBSERVATION

. NO SIGNIFICANT CHANGE WAS FOUND ON THE 
TESTED SAMPLE.

#

. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

Requirement
AFTER AGING

OBSERVATION

. NO SIGNIFICANT CHANGE WAS FOUND ON THE  
TESTED SAMPLE.

#

. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

 
REMARK: 
# = NO VISUAL CHANGE IN APPEARANCE, NO SIGNS OF STAINING, CORROSION, OXIDATION, OR
DISCOLORATION

8. RESISTANCE TO LAUNDRY DETERGENT 
  
AFTER IMMERSION

(B) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

AFTER AGING
(B) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.
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AFTER IMMERSION
(C) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

AFTER AGING
(C) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

AFTER IMMERSION
(D) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

AFTER AGING
(D) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

AFTER IMMERSION
(E) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

AFTER AGING
(E) Requirement

OBSERVATION :
. NO SIGNIFICANT CHANGE WAS FOUND ON THE TESTED SAMPLE. #
. THE SAMPLE WAS ACCEPTABLE IN THIS TEST.

REMARK: 
# = NO VISUAL CHANGE IN APPEARANCE, NO SIGNS OF STAINING, CORROSION, OXIDATION, OR
DISCOLORATION

9. DETECTION OF AMINES IN DYESTUFF 

(TEXTILE METHOD (EN 14362-1 : 2003) BY GAS CHROMATOGRAPHIC - MASS 
SPECTROMETRIC (GC-MS) AND HIGH PERFORMANCE LIQUID CHROMATOGRAPHIC (HPLC) 
ANALYSIS.

(F)
Forbidden Amines Cas No Result
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1. 2-METHOXYANILINE 90-04-0 N/A
2. 4-AMINODIPHENYL 92-67-1 N/A
3. BENZIDINE 92-87-5 N/A
4. 4-CHLORO-O-TOLUIDINE 95-69-2 N/A
5. 2-NAPHTHYLAMINE 91-59-8 N/A
6. O-AMINOAZOTOLUENE 97-56-3 N/A
7. 2-AMINO-4-NITROTOLUENE 99-55-8 N/A
8. P-CHLOROANILINE 106-47-8 N/A
9. 2,4-DIAMINOANISOLE 615-05-4 N/A
10. 4,4'-DIAMINODIPHENYLMETHANE 101-77-9 N/A
11. 3,3'-DICHLOROBENZIDINE 91-94-1 N/A
12. 3,3'-DIMETHOXYBENZIDINE 119-90-4 N/A
13. 3,3'-DIMETHYLBENZIDINE 119-93-7 N/A
14. 3,3'-DIMETHYL-4,4'-DIAMINODIPHENYLMETHANE 838-88-0 N/A
15. P-CRESIDINE 120-71-8 N/A
16. 4,4'-METHYLENE-BIS(2-CHLOROANILINE) 101-14-4 N/A
17. 4,4'-OXYDIANILINE 101-80-4 N/A
18. 4,4'-THIODIANILINE 139-65-1 N/A
19. O-TOLUIDINE 95-53-4 N/A
20. 2,4'-TOLUYLENEDIAMINE 95-80-7 N/A
21. 2,4,5'-TRIMETHYLANILINE 137-17-7 N/A
22. O-ANISIDINE 90-04-0 N/A
23. P-AMINOAZOBENZENE 60-09-3 N/A
24. 2,4-XYLIDINE 95-68-1 N/A
25. 2,6-XYLIDINE 87-62-7 N/A

(G)
Forbidden Amines Cas No Result
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1. 2-METHOXYANILINE 90-04-0 N/A
2. 4-AMINODIPHENYL 92-67-1 N/A
3. BENZIDINE 92-87-5 N/A
4. 4-CHLORO-O-TOLUIDINE 95-69-2 N/A
5. 2-NAPHTHYLAMINE 91-59-8 N/A
6. O-AMINOAZOTOLUENE 97-56-3 N/A
7. 2-AMINO-4-NITROTOLUENE 99-55-8 N/A
8. P-CHLOROANILINE 106-47-8 N/A
9. 2,4-DIAMINOANISOLE 615-05-4 N/A
10. 4,4'-DIAMINODIPHENYLMETHANE 101-77-9 N/A
11. 3,3'-DICHLOROBENZIDINE 91-94-1 N/A
12. 3,3'-DIMETHOXYBENZIDINE 119-90-4 N/A
13. 3,3'-DIMETHYLBENZIDINE 119-93-7 N/A
14. 3,3'-DIMETHYL-4,4'-DIAMINODIPHENYLMETHANE 838-88-0 N/A
15. P-CRESIDINE 120-71-8 N/A
16. 4,4'-METHYLENE-BIS(2-CHLOROANILINE) 101-14-4 N/A
17. 4,4'-OXYDIANILINE 101-80-4 N/A
18. 4,4'-THIODIANILINE 139-65-1 N/A
19. O-TOLUIDINE 95-53-4 N/A
20. 2,4'-TOLUYLENEDIAMINE 95-80-7 N/A
21. 2,4,5'-TRIMETHYLANILINE 137-17-7 N/A
22. O-ANISIDINE 90-04-0 N/A
23. P-AMINOAZOBENZENE 60-09-3 N/A
24. 2,4-XYLIDINE 95-68-1 N/A
25. 2,6-XYLIDINE 87-62-7 N/A

(H)
Forbidden Amines Cas No Result
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1. 2-METHOXYANILINE 90-04-0 N/A
2. 4-AMINODIPHENYL 92-67-1 N/A
3. BENZIDINE 92-87-5 N/A
4. 4-CHLORO-O-TOLUIDINE 95-69-2 N/A
5. 2-NAPHTHYLAMINE 91-59-8 N/A
6. O-AMINOAZOTOLUENE 97-56-3 N/A
7. 2-AMINO-4-NITROTOLUENE 99-55-8 N/A
8. P-CHLOROANILINE 106-47-8 N/A
9. 2,4-DIAMINOANISOLE 615-05-4 N/A
10. 4,4'-DIAMINODIPHENYLMETHANE 101-77-9 N/A
11. 3,3'-DICHLOROBENZIDINE 91-94-1 N/A
12. 3,3'-DIMETHOXYBENZIDINE 119-90-4 N/A
13. 3,3'-DIMETHYLBENZIDINE 119-93-7 N/A
14. 3,3'-DIMETHYL-4,4'-DIAMINODIPHENYLMETHANE 838-88-0 N/A
15. P-CRESIDINE 120-71-8 N/A
16. 4,4'-METHYLENE-BIS(2-CHLOROANILINE) 101-14-4 N/A
17. 4,4'-OXYDIANILINE 101-80-4 N/A
18. 4,4'-THIODIANILINE 139-65-1 N/A
19. O-TOLUIDINE 95-53-4 N/A
20. 2,4'-TOLUYLENEDIAMINE 95-80-7 N/A
21. 2,4,5'-TRIMETHYLANILINE 137-17-7 N/A
22. O-ANISIDINE 90-04-0 N/A
23. P-AMINOAZOBENZENE 60-09-3 N/A
24. 2,4-XYLIDINE 95-68-1 N/A
25. 2,6-XYLIDINE 87-62-7 N/A

(I)
Forbidden Amines Cas No Result
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1. 2-METHOXYANILINE 90-04-0 N/A
2. 4-AMINODIPHENYL 92-67-1 N/A
3. BENZIDINE 92-87-5 N/A
4. 4-CHLORO-O-TOLUIDINE 95-69-2 N/A
5. 2-NAPHTHYLAMINE 91-59-8 N/A
6. O-AMINOAZOTOLUENE 97-56-3 N/A
7. 2-AMINO-4-NITROTOLUENE 99-55-8 N/A
8. P-CHLOROANILINE 106-47-8 N/A
9. 2,4-DIAMINOANISOLE 615-05-4 N/A
10. 4,4'-DIAMINODIPHENYLMETHANE 101-77-9 N/A
11. 3,3'-DICHLOROBENZIDINE 91-94-1 N/A
12. 3,3'-DIMETHOXYBENZIDINE 119-90-4 N/A
13. 3,3'-DIMETHYLBENZIDINE 119-93-7 N/A
14. 3,3'-DIMETHYL-4,4'-DIAMINODIPHENYLMETHANE 838-88-0 N/A
15. P-CRESIDINE 120-71-8 N/A
16. 4,4'-METHYLENE-BIS(2-CHLOROANILINE) 101-14-4 N/A
17. 4,4'-OXYDIANILINE 101-80-4 N/A
18. 4,4'-THIODIANILINE 139-65-1 N/A
19. O-TOLUIDINE 95-53-4 N/A
20. 2,4'-TOLUYLENEDIAMINE 95-80-7 N/A
21. 2,4,5'-TRIMETHYLANILINE 137-17-7 N/A
22. O-ANISIDINE 90-04-0 N/A
23. P-AMINOAZOBENZENE 60-09-3 N/A
24. 2,4-XYLIDINE 95-68-1 N/A
25. 2,6-XYLIDINE 87-62-7 N/A

REMARK :N/A = NOT APPLICABLE
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10. PHTHALATE CONTENT TEST 

 WITH REFERENCE TO STANDARD OPERATING PROCEDURE FOR DETERMINING PHTHALATES, TEST METHOD 
CPSC-CH-E1001-09.3 WAS USED AND PHTHALATE CONTENT WAS DETERMINED BY GAS CHROMATOGRAPHIC-
MASS SPECTROMETRIC (GC-MS) ANALYSIS.

RESULT IN % (W/W)

(F) (G) (H) (I) Requirement

DIBUTYL PHTHALATE 
(DBP)

N/A N/A ND ND 0.1% MAX 
(EACH 

COMPOUND)
DIETHYL HEXYL 
PHTHTLATE (DEHP)

N/A N/A ND ND

BENZYL BUTYL PHTHALATE 
(BBP)

N/A N/A ND ND

DI-(ISO-NONYL) 
PHTHALATE (DINP)

N/A N/A ND ND

DI-(N-OCTYL) PHTHALATE 
(DNOP)

N/A N/A ND ND

DI-(ISO-DECYL) 
PHTHALATE (DIDP)

N/A N/A ND ND

DIISOBUTYL PHTHALATE 
(DIBP)

N/A N/A ND ND

DI-n-HEXYLPHTHALATE 
(DnHP)

N/A N/A ND ND

REMARK: 
< = LESS THAN
N/A = NOT APPLICABLE
DETECTION LIMIT = 10 PPM
PPM = PARTS PER MILLION = MG/KG

TESTING COMPONENTS :
(F) COMPOSITE OF SAMPLE (B)/ SAMPLE (C)
(G) COMPOSITE OF SAMPLE (D)/SAMPLE (E)
(H) COMPOSITE OF COATING ON SAMPLE (B)/SAMPLE (C)
(I) COMPOSITE OF COATING ON SAMPLE (D)/SAMPLE (E)
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## END OF THE TEST REPORT ##

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which 
it is provided and on the basis of instructions and information and/or materials supplied by Intertek’s Customer. The test results relate only to the specific items tested 
and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless 
Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any 
liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except 
where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request

or can be obtained at http://www.intertek.com/terms.

11. CADMIUM CONTENT 

 (AS PER BS EN 1122 (EN 1122), DETERMINATION BY ATOMIC ABSORPTION SPECTROPHOTOMETRIC 
(AAS) ANALYSIS)

RESULT (PPM)

(F) (G) (H) (I) Requirement

<10 <10 <10 <10 75 PPM

REMARK: 
< = LESS THAN
DETECTION LIMIT = 10 PPM
PPM = PARTS PER MILLION = MG/KG

TESTING COMPONENTS :
(F) COMPOSITE OF SAMPLE (B)/ SAMPLE (C)
(G) COMPOSITE OF SAMPLE (D)/SAMPLE (E)
(H) COMPOSITE OF COATING ON SAMPLE (B)/SAMPLE (C)
(I) COMPOSITE OF COATING ON SAMPLE (D)/SAMPLE (E)
 

12. NICKEL SPOT TEST 

  

(B) (C) (D) (E) Requirement

. NEGATIVE NEGATIVE NEGATIVE NEGATIVE NEGATIVE
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